
Registration form 
 

 
WATER TREATMENT CERTIFICATION PREPARATION  

TRAINING COURSE   $100.00 
48 HOUR RUSH ORDER PROCESSING FEE ADDITIONAL $50.00 

 
Start and finish dates: _____________________________________   
You will have 90 days from this date in order to complete this course    
 
List number of hours worked on assignment must match State Requirement.  ________ 
 
 
Name________________________________Signature________________________________ 
I have read and understood the disclaimer notice on page 2.  Digitally sign XXX 
 
Address: _____________________________________________________________________ 
 
 
City_________________________________State_____________Zip_____________________ 
[...]
76.  Powered activated carbon is frequently used for taste and odor control because? 
SAC.  WT-V1  Sec. 9.441   
A. It has no limitations on use 
B. It is non-specific and removes a broad range of compounds 
C. It readily mixes with water 
D. It is a strong oxidant 
E. None of the Above 
 
77.  What are the necessary emergency procedures in case of a large uncontrolled chlorine leak? 
SAC.  WT-V1  Sec 3.50   
A. Notify the local emergency response team 
B. Warn and evacuate people in adjacent areas 
C. Be sure that no one enters the leak area without adequate self-contained breathing equipment 
D. All of the above 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  20

78.  The water temperature decreases from 70o F (21o C) to 40o F (4oC).  To maintain good disinfection?  
SAC.  WT-V1  Sec. 7.11   
A. A shorter contact time is necessary 
B. A longer contact time is necessary  
C. A shorter filter run is necessary 
D. Raise the temperature 
E. None of the Above 
 
79.  Chlorine reacts with phenol which can cause? SAC.  WT-V1  Sec. 7.25   
A. A drop in water alkalinity 
B. A strong medicinal odor 
C. A color in the water 
D. Incrustation in the distribution system 
E. None of the Above 
 
80.  When making a new connection on a chlorine feed system, the gaskets should be? SAC.  WT-V1  
Sec. 7.430   
A. Oiled 
B. Dried 
C. Inspected and knurled 
D. Replaced 
E. None of the Above 
 
81.  The best pH range for coagulation is?  SAC.  WT-V1  Sec. 4.22   
A. Below a pH of 2 
B. Between a pH of 5 and 7 
C. Between a pH of 2 and 6 
D. Above a pH of 9 
E. None of the Above 
 
82.  Good coagulation and flocculation processes promote the removal of natural organic compounds 
from the water which also aids the treatment process by? SAC.  WT-V1  Sec. 4.4   
A. Increasing the water production capacity of the plant 
B. Reducing the formation of THMs 
C. Adding more dissolved gases to the water 
D. All of the above 
E. None of the Above 
 
83.  Large, light floc particles which are formed in the coagulation flocculation process are more likely 
to? SAC.  WT-V1  Sec. 4.623   
A. Remove color from the water 
B. Settle quickly 
C. Be subject to floc shearing  
D. All of the above 
E. None of the Above 
 
84. ____________ is undesirable and may result in shortened filter runs and loss of media during 
backwash.  SAC.  WT-V1  Sec. 6.82   
A. Air binding  
B. Dihydrogen oxide 
C. Hypolimnion 
D. Epilimnion 
E. None of the Above 
 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  21

85.  The __________ detention time recommended for flocculation ranges from about ____________ 
minutes for direct filtration systems and up to 30 minutes for conventional filtration. 
SAC.  WT-V1  Sec. 4.320   
A. Minimum, 5-20 
B. Maximum, 60-90 
C. Average 90-120 
D. Minimum, 120-600 
E. None of the Above 
 
86.  The two factors which determine whether or not a change in filter media size should be made are?  
SAC.  WT-V1  Sec. 6.30   
A. Time for turbidity breakthrough and maximum head loss  
B. Type of coagulants and disinfectant used 
C. Filter backwash rate and surface washing 
D. None of the Above 
 
87.  If an increase in raw water turbidity and an increase in coagulation feed rate creates additional 
loading on the filter, which of the following operational changes may be helpful? SAC.  WT-V1  Sec. 
6.81   
A. Increase the filtration rate 
B. Backwash the filters more frequently  
C. Increase the speed of the paddle rotation 
D. “Bump” the filter in between backwash cycles 
E. None of the Above 
 
88.  A detailed evaluation and inspection of a new water supply source should be made to identify and 
protect against sources of pollution.  What would you call this type of evaluation? SAC.  WT-V1 Sec. 
2.20   
A. A sanitary survey 
B. A cross-connection survey 
C. A pretreatment survey 
D. A hydro-geological survey 
E. None of the Above 
 
89.  If you exceed the “safe yield” what may happen? SAC.  WT-V1 Sec. 2.141   
A. Depletion of the aquifer 
B. An OSHA violation 
C. An Operator 1 may get a ticket 
D. A watershed contour 
E. All of the above 
 
90.  Organic chemicals such as pesticides may enter a surface water supply through? SAC.  WT-V1 
Sec. 2.131  Capillary discharges 
A. Artesian pressure  
B. Overflow from wells 
C. Industrial discharges, agricultural drainage, and spills 
D. All of the above 
E. None of the Above 
 
91.  Acid rain is the result of? SAC.  WT-V1 Sec. 2.0   
A. Airborne pollutants 
B. Runoff from abandoned mines 
C. Fluorocarbon release 
D. Ozone depletion  
E. None of the Above 
 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  22

92.  Under normal plant conditions the flow is 3.0 MGD and a one-minute fast mixing in the jar test is 
adequate.  If the plant flow increases to 4.0 MGD, how long of fast mix is needed in the jar test? SAC.  
WT-V1-Sec. 4.623   
A. Less than one minute is necessary  
B. One minute is still adequate 
C. More than one minute is necessary 
D. The speed should be increased by one third 
E. None of the Above 
 
93.  An organic chemical is causing taste and odor problems in the water distribution system.  What 
might cause these problems?  SAC.  WT-V1 Sec 9.23   
A. A backflow situation / a cross-connection 
B. Backpressure and /or backsiphonage 
C. All of the above 
D. None of the Above 
 
94.  A very small percentage of chlorine in the air is most likely to? SAC WT-V1 Sec 7.80  
A. Cause serve coughing 
B. Be undetectable 
C. Cause headaches and gout 
D. Cause white smoke 
E. None of the Above 
 
95.  The chlorine storage ventilation equipment should be checked? SAC.  WT-V1 Sec. 7.450   
A. Weekly 
B. Before replacing or ordering new cylinders 
C. Daily  
D. On a logarithm  
E. None of the Above 
 
96.  What would happen if a full chlorine cylinder is increased by a temperature of 50oF or 30oC? 
SAC.  WT-V1 Sec. 7.220   
A. The cylinder will rupture  
B. Corrosion will occur 
C. This is an increased fire hazard 
D. All of the above 
E. None of the Above 
 
97.  The effectiveness of disinfection may be determined by? SAC.  WT -V1 Sec. 7.453   
A. Lack of consumer complaints 
B. Turbidity of finished water 
C. Results of coliform testing  
D. The thermocline 
E. All of the above 
 
98.  The chlorine gas lines connected to the evaporator have been incorrectly connected to the liquid 
side of the liquid side of the chlorine container.  When this happens the most likely result will be? SAC.  
WT-V1 Sec. 7.451   
A. The chlorine flow will increase and the residual will double 
B. The chlorine flow will be restricted and frost may appear on the valves 
C. Nothing 
D. None of the above 
 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  23

99.  What should be the target value for the free chlorine residual in the distribution system? SAC.  WT-
V1 Sec. 7.453   
A. There is no target value 
B. 1.5 mg/L 
C. 0.2 mg/L  
D. 2.0 mg/L 
E. None of the Above 

 
100.  Which of the following factors will influence the effectiveness of chlorination?  
SAC.  WT-V1 Sec. 7.26   
A. pH/Temperature 
B. Chlorine dosage 
C. All of the above 
D. Logarithm 
E. None of the above 
 
101.  What term is used to define very small, finely divided solid particles (they do not dissolve) that 
remain dispersed in a liquid for a long time due to their small size and electrical charge.  When most of 
the particles have a negative electrical charge, they tend to repel each other.  This repulsion prevents 
the particles from clumping together, becoming heavier, and settling out. SAC-V2-12.10   
A. Insoluble Compounds 
B. Colloidal Suspensions 
C. Divalent 
D. Dissolved Solids 
E.   None of the Above 
 
102. The definition 'A compound that cannot be dissolved' describes which of the following terms? SAC-
V2-12.10  
A. Insoluble Compounds 
B. Colloidal Suspensions 
C. Divalent 
D. Zeolite 
E. None of the Above 
 
103.  Sand which looks like ordinary filter sand and is capable of softening water, removing iron and 
manganese and is a natural ion exchange material is called? SAC-V2-12.10  
A. Zeolite sand 
B. Greensand 
C. Silica sand 
D. White sand 
E. None of the Above 
 
104.  Iron and manganese in water can be easily detected by observing the color of the inside walls of 
the filters and the filter media.  If the raw water is pre-chlorinated, there will be a stain on the walls below 
the water level and the same color coating over the top portion of sand filter bed. The color of that stain 
and coating is?  SAC-V2-12.10  
A. White 
B. Red 
C. Brown 
D. Yellow 
E. Black 
 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  24

105.  A "Consecutive public water system" means a public water system that obtains all of its water 
from?   
A. Another public water system that is regulated by the Department. 
B. Combined water systems 
C. Grandfathered water system 
D. Ground and surface water system 
E. None of the Above 
 
106.  What term best represents a series of treatment processes, including coagulation and filtration but 
excluding sedimentation that results in substantial particulate removal?   
A. Direct Filtration  
B. Water Treatment Plant 
C. Surface Water System 
D. Conventional Filtration 
E. None of the Above 
 
107.  What term best represents a technology, treatment technique, or other means which has been 
identified by the U.S. Environmental Protection Agency as being the best existing for removing or 
reducing the concentration of a contaminant in water.  This process takes cost into consideration, and is 
examined for efficiency under field conditions and not solely under laboratory conditions?   
A. Best Available Technology  
B. Best Treatment Technique 
C. Standard Methods 
D. Water Treatment Plant 
E. None of the above 
 
108.  Which of the following terms defines a 9-year calendar timeframe during which a public water 
system is required to monitor?  Each cycle consists of 3 compliance periods.  
A. 27-year Monitoring Cycle 
B. Compliance Period 
C. Compliance Cycle  
D. Baseline Sampling 
E. None of the above 
 
109.  What term is defined as the product of the absorbed quantity from ionizing radiation?  This term 
takes into account such factors as the differences in biological effectiveness due to the type of radiation 
and its distribution in the body as specified by the International Commission on Radiological Units and 
Measurements?   
A. Dose Equivalent  
B. Gross beta particle activity 
C. GC/MS 
D. HPC 
E. None of the Above 
 
110.  What term best represents a concentration of a corrosion inhibitor sufficient to form a protective 
film on the interior walls of a pipe?  
A. Galvanic Protection  
B. GAC 
C. Effective Corrosion inhibitor residual 
D. REM 
E. None of the Above 
 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  25

111. When reviewing fluoride feeding system designs and specifications, which of the following should 
be evaluated? SAC-V2-13.41   
A. The upstream sampling points. 
B. Checks to ensure that all-piping material are not made of PVC or Stainless Steel. 
C. Whether locations for monitoring readouts and dosage controls are convenient to the operation 

center and easy to read and correct. 
D. All of the above 
E. None of the Above 
 
112. Which chemical from the following list can be used to raise the alkalinity of water? SAC-V2-14.22   
A. Chlorine gas 
B. Ferric Chloride 
C. Carbon Dioxide 
D. Soda Ash 
E. Carbon Dioxide 
 
113.  Alkalinity is the capacity of water to neutralize acids.  This capacity is caused by the water's 
content of carbonate, bicarbonate, hydroxide, and occasionally borate, silicate, and phosphate.  
Alkalinity is expressed in milligrams per liter of equivalent calcium carbonate.  Alkalinity is not the same 
as pH because water does not have to be strongly basic to have a high alkalinity.  Alkalinity is a 
measure of how much acid must be added to a liquid to lower the pH to?  SAC-V2-14.22   
A. 7 
B. 10 
C. 2 
D. 4.5 
E. None of the Above 
 
114.  If any routine or repeat sample for total coliform is positive, the water supplier shall have the total 
coliform-positive sample analyzed to determine whether fecal coliforms are present, except that the 
water supplier may test for E. coli instead of fecal coliforms.  If fecal coliform or E. coli are present in a 
total coliform-positive sample, a water supplier shall report the positive results to the Department, by 
telephone or facsimile, as soon as possible but no later than ____ after receiving notice of the fecal 
coliform-positive or E. coli-positive test result.   
A. 24 hours 
B. 7 days 
C. 10 days 
D. 48 hours 
 
115.  What term describes a measurement in a laboratory at a concentration that is at or above the 
method detection limit?   
A.  NTU 
B.  Trigger Level 
C.  Detected  
D.  Action Level 
E.  None of the Above 
 
116.  The selection of a demineralization process for a particular application depends on several factors 
including? SAC-V2-16.1   
A. Mineral concentrations in feedwater. 
B. Product water quality desired. 
C. Brine disposal facilities. 
D. All of the above 
E. None of the Above 
 
Some questions may repeat for QA/QC purposes. 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  26

117.   As our county’s population continues to grow, so does our demand for more water resources.  
Traditionally, water supplies have been obtained from “fresh water” sources.  This constantly increasing 
need for water has started to deplete the available fresh water supplies in some areas of the country.  
Faced with potential shortages, water planners must now consider new treatment technologies which 
until recently were not considered to be economically feasible.  One type of water treatment process is 
freezing and distillation, this process is applied primarily to? SAC-V2-16.1   
A. Seawater demineralization  
B. TDS 
C. Brackish waters 
D. Groundwater 
E. Surface water 
 
118.  Methods of removing minerals from water can be divided into two classes: 1) Those that use a 
phase change such as freezing or distillation, or 2) Non-phase change methods such as reverse 
osmosis, electrodialysis, and ion exchange.   _________________________ has been used primarily to 
remove dissolved inorganic material (TDS) from industrial and wastewater, municipal water and 
wastewater, and seawater.  However, some processes will also remove suspended material, organic 
material, bacteria, and viruses.  SAC-V2-16.1   
A. Demineralization 
B. Ion Exchange 
C. Softening 
D. Acid treatment 
E. None of the Above 
 
119.  This term is used to describe the rate of water flow through a semipermeable membrane.   It is 
usually expressed in gallons per day, per square foot of membrane surface or in grams per second per 
square centimeter. SAC-V2-16.23   
A. Flow 
B. Volume 
C. Decline 
D. Flux 
E. None of the above 
 
120. Under ideal conditions, such as pure feedwater and no fouling of the membrane surface, there is 
still a(n) _____________ in the water flux with time. SAC-V2-16.23   
A. Decline 
B. Increase 
C. Constant level 
D. Both B and C are correct 
E. None of the Above 
 
121.  This term is used to describe a shallow, small-volume storage pond in which treatment process 
sludge is concentrated and stored for extended time periods. SAC-V2-17.60   
A. Sand Drying beds 
B. Supernatant 
C. Centrifuges 
D. Solar Drying beds or lagoons 
E. None of the Above 
 
122.   Sludge has a unique characteristic about it, in that once it has even partially dried, it will not 
______________, therefore, layer after layer of wet sludge can be added over a period of time. SAC-
V2-17.61   
A. Expand 
B. Emit an odor 
C. Decrease 
D. Bond 
E. None of the Above 



 

WT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  27

123.  ___________ power is generally found in lighting systems, small pump motors, various portable 
tools and throughout our homes. SAC-V2-18.113   